



ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

## Certificate of Analysis

Date of Testing: 2022-06-06 10:51:59  
Date of Next Testing: 2026-06-05 10:51:59  
Product Name: **Glass beads, acid-washed**  
CAS Number:  
Specifications & Purity: 425-600  $\mu\text{m}$  (30-40 U.S. sieve)  
Lot #: E2227341  
SKU #: **G121929**  
Analysis: **085502**

| Parameter            | Limit Values                   | Result                         |
|----------------------|--------------------------------|--------------------------------|
| Particle size        | 425-600 ( $\mu\text{m}$ )      | 500.00 $\mu\text{m}$           |
| Appearance (G121929) | Gray,blue,green or brown beads | Gray,blue,green or brown beads |

John Su  
QA & QC Manager